
14

13
15

3 2 2
15

13

1

Mounting position

1507

TM

Redexim CodePageBall roll tester 01

191PR002-PP01

13

5

16

6

18

18

10

7

13

4

13

11
13

9

13

12

2

15

314

13

2
1

15

8

17

13



ITEM PART NUMBER DESCRIPTION REMARKS QUA
1 406.071.330 Distance bush  Ø10x133 1
2 406.110.060 Ø20 L=6.2 Nylon bush 2
3 406.110.340 Ø20 L=33.5 Nylon bush 1
4 464.034.780 Hinge arm 1
5 478.165.917 Rail  complete 1
6 478.180.912 Vertical stand 2 1
7 478.360.911 Vertical stand 1
8 804.060.160 Bolt M6 x 16 - ISO 4017 1
9 804.060.250 Bolt M6 x 25 - ISO 4017 1
10 804.060.400 Bolt M6 x 40 - ISO 4017 1
11 822.060.400 Eye bolt M6 x 40 DIN 444 - LB 1
12 826.060.060 Nut M6 - DIN 934 1
13 830.060.060 Self Lock Nut M6 - ISO 10511 7
14 852.061.500 Threaded  rod M6x150 1
15 864.060.031 Large washer M6 - DIN 9021 2
16 892.200.150 End plug Ø20 L=14.5 9
17 892.220.370 Clamp  Ø 20-22 1
18 991.340.000 Height  measure decall 2

Redexim CodePageBall roll tester 01 1507

191PR002-PP01


